SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904B

LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum 0 2 Spectrum 0 i
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz Reflavel 30.00 dim  Offset 12,50 db w RBW 100 kz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,592421 GHz 15.95 dam ML 2.501641 GHz 15.74 dam
T 1 2,5907622 GHz 9.96 dBm Oce Bw 4,475524476 MHz TL L 25907522 GHz 9.61 dBm Oce Bw 4,485514486 MHz
T2 1 2.5052378 GHz 11.03 dam T2 i 2.5052378 GHz 8.66 dam
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Middle Channel / 10MHz / QPSK
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Spectrum a9 Spectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz Reflavel 30.00 dim  Offset 12,50 db e RBW 300 khz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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CF 2,599 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre X-value 1 Y-value Function Function Result |
ML f 2,597241 GHz 18.56 dsm ML 2.580943 GHz 16.71 dBm
TL 1 2,5684446 GHz 13.24 dBm Occ Bw 9.050945051 MHz TL L 2.5884448 GHz 10.57 dBm Oce Bw 9.050949051 MHz
T2 1 2.5974955 GHz 10.62 dam T2 i 2.5074355 GHz 9.82 dam
—_—
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Spectrum a9 Spectrum a9
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz Reflavel 30.00 dim  Offset 12,50 db e RBW 300 khz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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CF 2,599 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.587036 GHz 15.97 dam ML 2.505188 GHz 16.00 dBm
TL 1 2,5662567 GHz 11.38 dBm Oce Bw 13.486513487 MHz TL L 2.5862268 GHz 10.67 dBm Oce Bw 13.426573427 MHZ
T2 1 2.5997433 GHz 10.01 dam T2 i 2.5996533 GHz 8.48 dam
—
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG262904B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

° G

Spectrum ) b Spectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dim  Offset 12,50 db w RBW 300 khz
o Att SWT  16.8ps @ VBW 1MHz  Moede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
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CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 40,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.584848 GHz 15.59 dam ML 2.501482 GHz 13.78 dam
T 1 2,583969 GHz 11.30 dBm Oce Bw 17.982017562 MHz TL L 2,584049 GHz 10.21 cBm Oce Bw 17.942057942 MHz
T2 1 2.601951 GHz 9.1 dam T2 i 2.601991 GHz 9.34 dbm
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Spectrum 0 Spectrum 0 i
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz Reflavel 30.00 dim  Offset 12,50 db e RBW 300 khz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.593579 GHz 16.50 dam ML 2.505036 GHz 16.31 dam
T 1 2,5907722 GHz 10.47 dBm Oce Bw 4,475524476 MHz TL L 2,5855045 GHz 11.76 dBm Oce Bw 9.010969011 MHz
T2 1 2.5052478 GHz 10.09 dam T2 i 2.5975155 GHz 11.11 dam
—
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Spectrum a9 Spectrum a9
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dim  Offset 12,50 db w RBW 300 khz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.599 GHz 1001 pts Span 40,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.505008 GHz 15.02 dam ML 2.586726 GHz 14.83 dam
T 1 2,5862567 GHz 10.03 dBm Oce Bw 13.456543457 MHz TL L 2,584049 GHz 8.44 dBm Oce Bw 17.862137862 MHz
T2 1 2.5997133 GHz 10.20 dam T2 i 2.5019111 GHz 9.54 dam
—
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904B

LTE Band 41

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

L I ]

Spectrum 0 2 Spectrum 0 i
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz Reflavel 30.00 dim  Offset 12,50 db e RBW 300 khz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504978 GHz 13.56 dam ML 2.505177 GHz 15.09 dam
T 1 2,5907522 GHz 7.91 dm Oce Bw 4,495504496 MHz TL L 2.5854545 GHz 7.26 dBm Oce Bw 9.010969011 MHz
T2 1 2.5052478 GHz 6.42 dom T2 1 2.5074955 GHz 7.93 darm
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Spectrum 0 Spectrum 0 i
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dim  Offset 12,50 db w RBW 300 khz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.42 dBm) 11.50 dBm)
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504439 GHz 15.42 dam ML 2584608 GHz 11.50 dam
T 1 2,5862567 GHz 9.23 dBm Oce Bw 13.456543457 MHz TL L 2,584049 GHz 9.14 dBm Oce Bw 17.942057942 MHz
T2 1 2.5997133 GHz 8.51 dam T2 1 2.601991 GHz 7.86 dam
—
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904B

Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum u%;‘ Spectrum
Ref Level 30.00 dBm  Offset 16,50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLINEKABS_ PARS
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ipurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68966 GHz 23.92 dém -6.08 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49033 GHz -31.02 dBm -6.92 db 2.690 GHz 2,601 GHz 100.000 kHz 2,69000 GHz -12.08 dBm -2.08 d8
2490 GHz 2.495 GHz 1.000 MHz 2.49497 GHz -19.42 dém -6.42 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69104 GHz -18.62 dBm -8.62 dB
2:495 Gz 2496 Gz £0.000 kHz 2.49600 GHz -17.69 dém 469 dB 2,695 Gz 2.606 GHz 1,000 MHz 2.69504 GHz -29.03 dBm -16.03 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49532 GHz 23.41 dém -6.59 dB .606 GHz 2.715 GHz 1.000 MHz 5.65710 GHz 3155 dim 6 53 dn
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Spectrum u%;‘ Spectrum
Ref Level 30.00 dBm  Offset 16,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
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ipurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68617 GHz 8.91 dBm -21.09 de
2.475 GHz 2.490 GHz 1.000 MHz 2.49013 GHz -30.97 dém -5.97 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69002 GHz -19.47 dBm -9.47 dB
2490 GHz 2.495 GHz 1.000 MHz 2.49490 GHz -19.27 dém -6.27 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69100 GHz -18.02 dBm -8.02 db
2,495 GHz 2,496 GHz 50.000 kHz 2,49539 GHz -23.80 dém -10.80 dB 5 605 GH= 3 698 GH2 1,000 Mz 2.609526 GHz 28,06 dBm 1506 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49558 GHz 9,02 dém -20.97 d& .606 GHz 2.715 GHz 1.000 MHz 5.69875 GHz 59 .57 dBm 497 dn
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG

262904B

LTE Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 16,50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
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Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68969 GHz 23.10 dém -6.90 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49028 GHz -31.55 dm -6.55 db 2.690 GHz 2,601 GHz 100.000 kHz 2,69000 GHz -12.32 dBm -2.32 d8
2490 GHz 2.495 GHz 1.000 MHz 2.49499 GHz -20.12 dém -7.12 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69110 GHz -18.82 dBm -8.82 dB
2,495 GHz 2,496 GHz 50.000 kHz 2,49533 GHz -17.45 dém -4.45 dB 5 605 GH= 2896 GHz 1,000 Mz 2.69527 GHz 30,35 dBm 1735 a8
2.496 GHz 2.501 GHz 100.000 kHz 2.49632 GHz 22.00 dBm -7.10 d& 2.696 GHz 2.715 GHz 1.000 MHz 2.69650 GHz -31.01 dbm -6.01 db
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Spectrum u%;‘ Spectrum
Ref Level 30.00 dBm  Offset 16,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_PURIolS LINE ABS PASS
10 dem 10 dBm
o dam f 1l cer \\
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o0 Aam | ’ -20 dem T
PURIOUS_ LINE_ABS
S - l e -30 dem \& et N
-30 dém ! "‘M‘«M
a0 B, " il -40 dBm
50 dem
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Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 6Hz |||55urious
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68857 GHz 7.91 dbm -22.08 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49049 GHz -31.01 dBm -6.01 dB 2.690 GHz 2,601 GHz 100.000 kHz 2,69001 GHz -20.90 dBm -10.90 dB
2490 GHz 2.495 GHz 1.000 MHz 2.49482 GHz -21.30 dém -6.30 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69105 GHz -20.00 dém -10.00 d&
2,495 GHz 2,496 GHz 50.000 kHz 2,49533 GHz -25.44 dém -12.44 dB 5 605 GH= 2896 GHz 1,000 Mz 2.69504 GHz ~27.52 B 145208
2.496 GHz 2.501 GHz 100.000 kHz 2.49960 GHz 7.35 dBm -22.65 dB 2.696 GHz 2.715 GHz 1.000 MHz 2.69616 GHz -30.51 dbm -5.51 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG262904B

LTE Band 41/ 5MHz / 64QAM

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 16,50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS A 20 GBHTIP' SPURISLIS _LINE_ABS PASS
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Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68967 GHz 22.80 dém -7.20 dB
2.475 GHz 2.490 GHz 1.000 MHz 2,48995 GHz -32.19 dBm -7.19.dB 2.690 GHz 2,601 GHz 100.000 kHz 2,69002 GHz -13.80 dBm -3.80 dB
2490 GHz 2.495 GHz 1.000 MHz 2.49447 GHz -20.77 dém 7.7 8 2.601 GHz 2.695 GHz 1,000 MHz 2.69125 GHz -19.70 dém -9.70 dB
2,495 GHz 2,496 GHz 50.000 kHz 2,49600 GHz -18.91 dém -5.51 dB 5 605 GH= 2896 GHz 1,000 Mz 2.69528 GHz ~30.24 B 1724 dB
2.496 GHz 2.501 GHz 100.000 kHz 2.49633 GHz 22.561 dBm -7.39 d& 2.696 GHz 2.715 GHz 1.000 MHz 2.69604 GHz -32.84 dbm -7.84 db
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Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 16,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_PURIolS LINE ABS PASS
10 dem 10 dBm
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-10 dBm l \_|
| |
SPURIOUS_LINE_ABS |
-30 dBm WW ——
. L ik -40 dBm ekciadh Lokl I
_an dn
50 dem
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Start 2.475 GHz 8004 pts Stop 2.501 6Hz |||55urious
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68545 GHz 7.69 dbm -22.31 dB
2.475 GHz 2.490 GHz 1.000 MHz 248998 GHz -31.41 dBm -6.41 db 2.690 GHz 2,601 GHz 100.000 kHz 2,69002 GHz -20.68 dBm -10.68 dB
2490 GHz 2.495 GHz 1.000 MHz 2.49483 GHz -20.68 dém -7.68 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69103 GHz -19.94 dem -9.94 dB
2,495 GHz 2,496 GHz 50.000 kHz 2,49539 GHz -25.58 dém -12.58 dB 5 605 GH= 2896 GHz 1,000 Mz 2.69506 GHz 27.77 dBm 1477 dB
2.496 GHz 2.501 GHz 100.000 kHz 2.50042 GHz 7.46 dBm -22.54 d& 2.696 GHz 2.715 GHz 1.000 MHz 2.69627 GHz -30.25 dbm -5.25 db
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG262904B

LTE Band 41 / 5MHz / 256QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 16,50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit fheck PAES | SPURIGHE GliNEKARS_ PAES
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__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8964 GHz 18.38 dBm -11.62 db
2.475 GHz 2.490 GHz 1.000 MHz 248988 GHz -36.02 dém -11.08 de 2,690 GHz 2.601 GHz 100.000 kHz 2,69002 GHz -19.72 dBm -9.72 d2
2490 GHz 2.495 GHz 1.000 MHz 249460 GHz -24.72 dBm -11.72 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69125 GHz -23.45 dem -13.45 d&
2.485 GHz 2.496 GHz 50.000 kHz 2.49559 GHz -23.18 dBm -10.18 dB 5 595 CH= 2606 GHz 1,000 MHz > Ga54a ohHe 3352 dBm ~20.52 db
2.496 GHz 2.501 GHz 100.000 kHz 2.49636 GHz 18.17 dém -11.63 d& 2.696 GHz 2.715 GHz 1.000 MHz 2.69619 GHz -36.77 dBm -11.77 dB
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30.000 MHz 1.000 GHz 1.000 MHz 945.94952 MHz -41.72 dBm -16.72 db 30,000 MHz 1,000 GHz 1.000 MHz 953.22089 MHz -41.61 dBm -16.61 dB&
1.000 GHz 2,475 GHz 1.000 MHz 2.46744 GHz -40.95 dBm -15.95 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.40883 GHz -41.14 dBm -16.14 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.87614 GHz -40.73 dBm -15.73 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.97970 GHz -40.75 dBm -15.75 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98125 GHz -35.99 dBm -10.99 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99725 GHz -36.08 dBm -11.08 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.21488 GHz -37.03 dBm -12,02 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.20138 GHz -37.,08 dBm -12.08 d&
10.000 GHz 14.000 GHz 1.000 MHz 13.89226 GHz -35.61 dbm -10.61 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.87527 GHz -35.68 dBm -10.68 db
14.000 GHz 18.000 GHz 1.000 MHz 17.60030 GHz -31.89 dBm -6.89 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60280 GHz -31.77 dBm -6.77 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.25124 GHz -33.45 dBm -8.45 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.73665 GHz -33.15 dBm -8.15 d&
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Highest Channel / QPSK

Spectrum

Ref Level 0.00 dém Offset 16.50 dB
SGL Count 100/100

Mode Auto Sweep

@1 AugPwr
Limit ¢heck PABS
-10 ddme—$PURIOUS FINE ABS| PAE
-20 dém
| SPURIOUS_
0 " A P L W P RSPV per ey
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
E‘purlous Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 93770865 MHz -41,77 dBm -16.77 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.47150 GHz -41.20 dem -16.20 dB
2.715 GHz 3.000 GHz 1.000 MHz 2,71607 GHz -39.90 dBm -14.90 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.90576 GHz -36.20 dim -11.20 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.21738 GHz -37.20 dém -12.20 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.90826 GHz -35.49 dim -10.49 dB
14,000 GHz 18,000 GHz 1.000 MHz 17.60030 GHz -31.97 dém -6.97 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.24524 GHz -33.37 dBm -8.37 d&
JL J

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A16-27 of 3

1




SPORTON LAB.

e% FCC RADIO TEST REPORT Report No. : FG262904B

LTE Band 41/ 10MHz

Spectrum Spectrum
Ref Level 0.00 dém  Offset 16.50 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 15,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit Fheck PARS
_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE ¢
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
R TV . __ A A Mo . vy
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-50 dBm -50 dBm
60 d8 60 dBm
-70 dB -70 dBm
-80 dBm -80 dBm
-90 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Range Up RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 626.00950 MHz -41.84 dBm -16.84 dB 30,000 MHz 1,000 GHz 1.000 MHz 953.22089 MHz -41.75 dBm -16.75 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.47002 GHz -40.48 dBm -15.48 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.47002 GHz -41.11 dBm -16.11 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.98298 GHz -40.74 dBm -15.74 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.99181 GHz -40.51 dBm -15.51 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92276 GHz -36.13 dBm -11.13 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.90926 GHz -36.04 dBm -11.04 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.19388 GHz -37.06 dBm -12.06 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.37269 GHz -37.21 dBm -12.21d8
10.000 GHz 14.000 GHz 1.000 MHz 13.89876 GHz -35.51 dbm -10.51 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.50176 GHz -35.64 dBm -10.64 db
14.000 GHz 18.000 GHz 1.000 MHz 17.60330 GHz -31.90 dBm -6.90 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60630 GHz -31.96 dBm -6.96 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.31212 GHz -33.38 dBm -8.38 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.25424 GHz -33 .40 dBm -840 dB
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Highest Channel / QPSK

coovie [ speanm2 ] Spetum3s (] #]
Ref Level 0.00 dém  Offset 16.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit ¢heck PARS
-10 ddne—$RURIOUS LINE ARS Ak
-20 dém
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-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
rSpurIous Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 96727886 MHz -41,70 dBm -16.70 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.47224 GHz -41.04 dém -16.04 d8
2.715 GHz 3.000 GHz 1.000 MHz 2.71593 GHz -39.86 dBm -14.86 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92726 GHz -35.85 dBm -10.85 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.20138 GHz -37.15 dém -12.15 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.90626 GHz -35.65 dBm -10.65 dB
14,000 GHz 18,000 GHz 1.000 MHz 17.60330 GHz -31.76 dém -6.76 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.25024 GHz -33.34 dBm -8.34 d&
S
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e% FCC RADIO TEST REPORT Report No. : FG262904B

SPORTON LAB.

LTE Band 41/ 15MHz

Spectrum Spectrum
Ref Level 0.00 dém  Offset 16.50 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 15,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit Fheck PARS
_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE ¢
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
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-50 dBm -50 dBm
60 d8 60 dBm
-70 dB -70 dBm
-80 dBm -80 dBm
-90 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Range Up RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 955.64468 MHz -41.93 dBm -16.92 dB 30,000 MHz 1,000 GHz 1.000 MHz 945.94953 MHz -41.55 dBm -16.55 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.47260 GHz -38.29 dBm -13.20 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.45528 GHz -41.16 dBm -16.16 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.95877 GHz -40.81 dBm -15.81 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.9517% GHz -40.93 dBm -15.93 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91276 GHz -35.98 dBm -10.98 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.92726 GHz -36.20 dBm -11.20 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.21038 GHz -37.20 dBm -12,20 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.19638 GHz -37.14 dBm -12.14 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.80926 GHz -35.64 dBm -10.64 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.52076 GHz -35.61 dBm -10.61 db
14.000 GHz 18.000 GHz 1.000 MHz 17.61080 GHz -31.86 dBm -6.86 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60080 GHz -31.92 dBm -6.82 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.24124 GHz -33.18 dBm -8.18 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.23774 GHz -33.47 dém -8.47 d&
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Highest Channel / QPSK

coovie [ speanm2 ] Spetum3s (] #]
Ref Level 0.00 dém  Offset 16.50 dB Mode Auto Sweep
SGL Count 100/100
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-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
rSpurIous Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 97988256 MHz -41.69 dBm -16.69 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.46671 GHz -41.25 dBm -16.25 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.71991 GHz -38.65 dBm -13.65 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.93926 GHz -35.97 dim -10.97 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.23088 GHz -37.34 dém -12.34 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.89426 GHz -35.77 dBém -10.77 dB
14,000 GHz 18,000 GHz 1.000 MHz 17.60030 GHz -32.07 dBém -7.07 d&
18.000 GHz 27.000 GHz 1.000 MHz 1825224 GHz -33.41 dBm -8.41 d&
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SPORTON LAB.

e% FCC RADIO TEST REPORT Report No. : FG262904B

LTE Band 41/ 20MHz

Spectrum Spectrum
Ref Level 0.00 dém  Offset 16.50 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 15,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit Fheck PARS
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Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Range Up RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 963.40080 MHz -41.82 dBm -16.82 dB 30,000 MHz 1,000 GHz 1.000 MHz 947.40380 MHz -41,77 dém -16.77 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.47150 GHz -41.13 dBm -16.13 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.47260 GHz -40.95 dBm -15.95 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.87913 GHz -40.54 dBm -15.54 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.95492 GHz -40.57 dBm -15.57 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91826 GHz -35.99 dBm -10.99 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.91576 GHz -36.02 dBm -11.02 d&
7.000 GHz 10,000 GHz 1.000 MHz 9.19488 GHz -37.00 dBm -12,00 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.21638 GHz -37.26 dBm -12.26 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.52526 GHz -35.46 dbm -10.46 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.89276 GHz -35.71 dBm -10.71 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60780 GHz -31.94 dBm -6.94 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60230 GHz -31.76 dBm -6.76 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.25574 GHz -33.52 dBm -8.52 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.24274 GHz -33,36 dém -8.36 d&
m——
( J - { J

Highest Channel / QPSK
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Ref Level 0.00 dém  Offset 16.50 dB Mode Auto Sweep
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Start 30.0 MHz 56008 pts Stop 27.0 GHz
rSpurIous Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 928,01349 MHz -41,79 dBm -16.79 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.29777 GHz -41.22 dém -16.22 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.99964 GHz -40.93 dBém -15.93 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.96575 GHz -36.09 dim -11.09 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.20688 GHz -37.15 dém -12.15 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.89076 GHz -35.65 dBm -10.65 dB
14,000 GHz 18,000 GHz 1.000 MHz 1760530 GHz -32.02 dém -7.02 d8
18.000 GHz 27.000 GHz 1.000 MHz 1825624 GHz -33.36 dBm -8.36 d&
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG262904B

Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result

50 Normal Voltage 0.0032

40 Normal Voltage 0.0014

30 Normal Voltage 0.0003

20(Ref.) Normal Voltage 0.0000

10 Normal Voltage 0.0013

0 Normal Voltage 0.0025
PASS

-10 Normal Voltage 0.0026

-20 Normal Voltage 0.0041

-30 Normal Voltage 0.0037

20 Maximum Voltage 0.0014

20 Normal Voltage 0.0000

20 Battery End Point 0.0008

Note:

1. Normal Voltage = 3.30 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 3.63 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904B

LTE Band 41C

26dB Bandwidth

Mode ‘ LTE Band 41C : 26dB BW(MHz)
QPSK
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 24.88 25.13 29.73 25.18 30.57
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 34.83 25.08 29.91 34.76 41.88
Mode LTE Band 41C : 26dB BW(MHz)
16QAM
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 24.78 25.08 29.79 25.23 30.57
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 34.97 24.98 30.03 34.90 39.88
Mode LTE Band 41C : 26dB BW(MHz)
64QAM
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 24.78 25.08 29.91 25.13 30.63
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 34.69 25.08 30.09 34.90 39.64
Mode LTE Band 41C : 26dB BW(MHz)
256QAM
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 24.83 25.08 29.73 25.23 30.51
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 34.76 24.93 30.33 34.97 39.80
TEL : 886-3-327-3456 Page Number : Al7-1 of 80
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904B

LTE Band 41C

QPSK

Middle Channel / 5MHz+20MHz

Middle Channel / 10MHz+15MHz

ctrum o rectrum =
Ref Level 30.00 cbm  Offset 11,40 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,40 & = RBW 1 MHz
o Att 30dE SWT  7.5us @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  7.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
T MI[1] 21.47 dBm)| MI[1] 20,35 dBm)|
2.5831850 GHz 2.5
= 7 \ » nde 26.00 dB @ S YR ndn 26.
w0 f b TN B e 24.875000000 MHz o WAL VAV T s WP 25.125000000 MHz
7 a factor \ 103.8 Q factor ‘/\\ 102.9
0 d T4 iy 0 d .
¥ ¥ ‘{_
-10 df If ‘ -10 d )
I\ 1
20 d - 5| 20 d - e —
: — N AR LY -
-3 —~av = -30 B B -
— T
40 d -40 de
50 df 50 d
-6 df -60 di
93025 GHz 1001 pts Span 50.0 MHz CF 2.599025 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.583185 GHz 21,47 dBm nd8 down 24,575 MHz ML 2.585383 GHz 20,35 dam nd8 down 25,125 WHZ
T1 1 2,580438 GHz -4.07 dBm nd8 26.00 B T1 L 2,580338 GHz -5.73 dBm nd8 26,00 d8
T2 1 2.605313 GHz -4.48 dam qQ factor 103.8 T2 1 2.505463 GHz -6.12 dam qQ factor 102.9
L J J L] L Jjd ] ) we

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

J

pectrum
Ref Level 30.00 GBm  Offset 1140 0B @ RBW 1 MHz RefLevel 20.00 dBm  OFfset 11,40 db @ RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0de SWT 7.5ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
0 ™M1[1] 20.94 dBm)| ™M1[1] 19.18 dBm)
2.5813620 GHz| a1 2.5918260 GHz|
= ~ ndB 26.00 dB @ N B v vy ndg 26.00 dB
10 df A ¥ \““\H‘V:‘}f ALY 20.730000000 MHZ 104 / MBS N 25.175000000 \1»—14
o'factol 1Y 86.8 ] Q factor 103.0
\
od 1 od
i i ;
04 ‘I\ 10 d H ‘\
20 d = 20 d =
Ve oV L ] R v M N
a0 =N as S -0 L=
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.59305 GHz 1001 pts Span 60.0 MHz CF 2.592975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2.581362 GHz 20,94 dam ndB_down 29,73 MHz ML 2.591826 GHz 19.18 dem ndB_down 28,175 MHZ
TL 1 2,578065 GHz -4.50 dBm ndd 26.00 dB T1 L 2.580288 GHz -7.06 dBm nd8 26.00 dB
T2 1 2.607795 GHz -5.33 dBm Q factor 86.8 T2 1 2.605463 GHz -6.82 dBm Q factor 103.0
L I 4 - [S JL 4
ctrum pectrum
Ref Level 30.00 GBm  Offset 1140 0B @ RBW 1 MHz RefLevel 20.00 dBm  OFfset 11.40 db @ RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0de SWT 9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 19.49 dBm) ™M1[1] 19.93 dBm)
1 2.5840090 G " 2.5 :
0 2.5840090 GHZ| - 2.5803880 GHz
N SN SN ndB 26.00 dB P MacN [y 26.00 dB
10d I'd o Bv,n’\_;‘J"-"_\_,\ 30.569000000 MHZ| 104 [ TN 34.825000000 MHz
!ﬁ I qQ factor 4 84.5] ] \. v 74.1
a 71 o _%
10 ‘f 10 d 1
) [
i . . i y
2od | — 20 b=
30 -30 =
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 60.0 MHz CF 2.592975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,584009 GHz 19.49 dBm nd@ down 30.569 MHz M1 2.580388 GHz 19.33 dBm nd@ down 34,825 MHZ
TL 1 2,577655 GHz ~7.43 dBm ndd 26.00 dB T1 L 2.575492 GHz -7.51 dBm nd8 26.00 dB
T2 1 2,608225 GHz -6.05 dBm Q factor B4.5 T2 1 2.610318 GHz -7.31 dBm Q factor 74.1
L I 4 [S JL -
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